


ROTARY HAMMER spare parts list

No. Part Name QTY | No. Part Name QTY
1 |26E Roundwire snap rings for shaft 1 47 |26E Carbon brush 6.5*7.5*12.5 2
2 |26E Chuck head 1 48 [26E Brush holder cover 14*9.5 2
3 |26H Steel Ball Carrier 1 49 |YH25-A Rear cover 1
4 |26E Spring 30.2*1.8*76 1 50 |26E Framework oil seal FB19*28*4.5 1
5 |Screw M5*25 4 51 |26KT Bevel Gear Shaft 1
6 |Spring washer 5 8 52 |26E Washer 15*19*4.7 1
7 _|Flat washer 5 8 53 |Bearing 6002-RS 1
8 [25A Aluminium staight barrel 1 54 |26E Shim 14*20*0.5 1
9 |26E Framework oil seal FB35*51*6 1 55 |26E Washer 14.5*34.5*1.5 1
10 |26E Washer 45*54.4*1 1 56 |26E Friction plate 2
11 |26E Rotary sleeve, square edged orifice 1 57 |25A No.2 Gear 1
12 |Steel ball 7.14 7 58 |26E Washer 14.5*34.5*2 1
13 |26E X type oil seal ring 1 59 |26E Disc spring washer 16*30*1.8 1
14 |26E O Ring 11*2 2 60 |26E Nut M10*0.75 1
15 |26E Punch hammer (73mm) 1 61 |Bearing 627-RS 1
16 |Circlips for shaft 35 1 62 |26E Eccentric Shaft 1
17 |Bearing 61907-RZ 1 63 |Flat key 4*4*12 1
18 |Steel ball 7.94 3 64 |Bearing 6202-RS 1
19 |26E02 Cylinder (Pair) 1 65 |Circlips for holes 35 1

20 [26E Flat key 3*2.5*18 2 66 |26E Range ring 12.2*20*8 1

21 |26E Range ring 47*55*7 1 67 |25A No.1 Gear 1

22 |[Plastic staight barrel 1 68 |Circlips for shaft 12 1

23 |Spring 33.5*3.5*76 1 69 |Neeble bearing HK081410 1

24 |26 KT Cylinder gear 1 70 |Circlips for holes 47 1

25 |Roundwire snap rings for shaft 28*1.6 2 71 |YH25-A Spit ring 1

26 [26E Rammer 1 72 |26E Qil Retaining Bearing 30*47*9 1

27 |26E O Ring 19*3.1 2 73 [Screw M4*14 3

28 |26E Piston pin 6*24 1 74 |25A Toggle button assembly 1

29 |26E Piston 1 75 |ORing 10.2*1.9 1

30 |26E Connecting rod 42 1 76 |26E Qil cap 1

31 |26E Steel bushing 1 77 |26E O Ring 31.5*2 1

32 |[YH25-A Middle cover 1 78 |YH25-A Gear box 1

33 |Bearing 6001 1 79 |Screw ST3.9*16 10

34 |[Bearing pressure plate 26KT 1 80 |YH25-A Right handle 1

35 |Spring washer 4 2 81 |YH25-A Left handle 1

36 [Flat washer 4 2 82 |BS26 Switch 1

37 [Screw M4*12 2 83 |Screw ST3.9*14 2

38 [25A Armature 1 84 |26E Cable clamp 1

39 |Bearing 608 1 85 |26E Sheath 1

40 |YH25-A Guide ring 1 86 |[Cable plug 1

41 |Screw ST4.8*50 2 S-1 |26E Screw M8*38 1

42 |25A Fied coil 1 S-2 |26E Side Handle Hoop 1

43 |YH25-A Motor housing 1 S-3 |26E Bracket (aluminium) 1

44 |Screw M5*50 4 S-4 |26E Bracket 1

45 |26E Tension spring 2 S-5 |26L Auxiliary handle 1

46 |26E Brush holder 6.5*7.5 2




